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REPORT ISSUED TO 
CHAMELEON WRAPPING AND LAMINATION LTD 
10235-184 Street 
Edmonton, AB T5S 2J4 
CANADA 
 
SECTION 1 
SCOPE 
 
Intertek Testing Services NA, Inc. dba Intertek Building & Construction (B&C) was contracted by 
CHAMELEON WRAPPING AND LAMINATION LTD., 10235-184 Street, Edmonton, AB T5S 2J4, 
CANADA to perform testing in accordance with NFPA 285, Standard Fire Test Method for 
Evaluation of Fire Propagation Characteristics of Exterior Wall Assemblies Containing 
Combustible Components,  on their PVC Cladding.  Results obtained are tested values and were 
secured by using the designated test method(s).  Testing was conducted at Intertek B&C test 
facility in Elmendorf, Texas, USA.   
 
Unless differently required, Intertek reports apply the "Simple Acceptance" rule also called 
“Shared Risk approach,” of ILAC-G8:09/2019, Guidelines on Decision Rules and Statements of 
Conformity.  
 
Intertek B&C will service this report for the entire test record retention period. The test record 
retention period ends four years after the test date. Test records, such as detailed drawings, 
datasheets, representative samples of test specimens (where required by Certification or 
Accreditation bodies), or other pertinent project documentation, will be retained for the entire 
test record retention period. 
 
SECTION 2 
SUMMARY OF TEST RESULTS 
The assembly described and tested in this report met the Conditions of Acceptance of NFPA 285-
2019.    
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Senior Project Manager – 
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SECTION 3 
TEST METHOD(S) 
 
The specimen was evaluated in accordance with the following: 

NFPA 285, Standard Fire Test Method for Evaluation of Fire Propagation Characteristics of 
Exterior Wall Assemblies Containing Combustible Components, 2019 Edition 

 
SECTION 4 
MATERIAL SOURCE/INSTALLATION 
 
Samples were independently selected by a 3rd Party engineer for Building Science Engineering 
Ltd., on 12/01/20 at the Chameleon Wrapping and Laminating Ltd.’s manufacturing facility 
located at 10235 – 184 ST. NW, Edmonton, Alberta CANADA. The samples were received at the 
Evaluation Center on 12/29/20 and were assigned Intertek Sample ID No. SAT2012291334-001. 
The samples contained the mark of the inspector. 
 
The subject test specimens are traceable samples selected from the manufacturer's facility. 
Intertek did not select the specimens and has not verified their composition, manufacturing 
techniques and quality assurance procedures. 
 
SECTION 5 
EQUIPMENT 
 

Description Serial No. Calibration 
Due Date 

Stopwatch 160778695 08/12/21 
DAQ Unit 99LE006 04/02/21 

Thermo/Hygrometer 10361069 07/23/21 
 
 
SECTION 6 
LIST OF OFFICIAL OBSERVERS 
 

NAME COMPANY 
David Smith Element (MS Teams) 
Amber Gunderson ChamClad (MS Teams) 
Tony Crimi A.C. Consulting Solutions (MS Teams) 
Hussein Elfeki Intertek (Canada) (MS Teams) 
Emmanuel Ogoe Intertek B&C 
Abel de Hoyos Intertek B&C 
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SECTION 7 
TEST PROCEDURE 
 
The wall assembly was instrumented with thermocouples (TCs) in accordance with Figures 6.1(a) 
and 6.1(b); Detail G, of NFPA 285-2019 test method. 18 GA, Type K TCs were used in the burn 
room and 24 GA, Type K were used on the exterior façade and air space. The window burner was 
positioned in the center of the opening and 4 in. off the exterior face of the wall assembly. Testing 
was performed on 01/14/2021 in accordance with NFPA 285-2019 test method. Ambient 
conditions were 57.3°F and 47.5% relative humidity. Video recording, digital photographs, visual 
observations, and data collection were performed prior, during, and after testing was completed. 
Temperature data was recorded every 15 seconds. The test was initiated at 09:40 a.m. with the 
burners on for 30 minutes. All observations are recorded in the table located in Section 8. 
The apparatus is under calibrated conditions when the time average temperatures and the time 
average heat flux readings obtained for a calibration wall match the requirements of Table 7.1.11 
of NFPA 285-2019. 
 
 
SECTION 8 
TEST SPECIMEN DESCRIPTION 
 
The CHAMELEON WRAPPING AND LAMINATION LTD., PVC Cladding System consisted of a base 
wall (20 GA metal studs and track (16 in. oc) R-11 Batt Insulation and 5/8 in. exterior sheathing), 
WRB, 1-1/2 in. 20 GA hat-channel, PVC exterior panels and aluminum trim extrusions. 
 
Base Wall – 20 GA. Metal studs and track spaced 16 in. oc, with R-11 Batt insulation in stud 
cavities. Stud and track were secured using 1/2 in. long #8 self-tapping screws.  
 
Exterior Sheathing – Georgia Pacific 4 ft. by 10 ft. by 5/8 in. thick, ASTM C1177 Compliant, 
DensGlass Gold Exterior Sheathing, installed with the long dimension perpendicular to the metal 
studs. Exterior sheathing was secured using 1-1/4 in. long #8 self-tapping screws. 
 
Air and Moisture Barrier – Dupont™ Tyvek® Commercial Wrap® - 5 ft. wide rolls. Air and Moisture 
barrier was secured using staples. 
 
Hat Channel – 20 GA, 1-1/2 in. installed vertically.  Hat Channel was secured using 1-1/4 in. long 
#8 self-tapping screws at 12 in. oc, on only one side of the hat channel. 
 
Panels – Chameleon ChamClad 6 in wide PVC panels, installed horizontally and secured every 16-
in. Panels were secured with 3/4 in. long, #8 pan head, self-tapping screws. 
 
The assembly was completed on 01/13/21. 
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SECTION 9 
TEST OBSERVATIONS 
 

TIME 
(Min:Sec) 

OBSERVATIONS 

00:00 Ignition of room burner. Test started at 09:40 a.m. 
01:00 Soot beginning to coat panels directly above window 
01:44 Flames coming out of burn room 
02:00 Window flashing beginning to deform 
03:30 Buckling of flashing on header 
05:00 Window burner on 
06:50 Charring of panels directly above window 
07:40 Panel at approximately 2 ft. above window melts apart 
09:15 Melted section falling 
09:40 Flare up on panels 
11:00 Flaming debris falling 
11:30 Panel sections directly above window opening have melted all the way up wall 
15:00 Lateral melting only to window opening edges 
18:00 No visible changes  
20:00 Sample stable no changes 
25:00 Small sections continue to fall 
30:00 End of test, small area above window continues to burn 

 

SECOND FLOOR OBSERVATIONS 

TIME 
(Min:Sec) 

OBSERVATIONS 

00:00 Ignition of room burner. Test started at 09: 40 a.m. 
05:00 Window burner lit 
08:00 Light smoke, room visibility at 90%  
11:30 Smoke coming from middle and right side at floor line  
13:30 Smoke increasing, room visibility at 80% 
17:00 Smoke decreasing, room visibility at 90% 
23:00 No visible changes 
28:00 No changes, smoke at a minimum 
30:15 Burner off, end of test 
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SECTION 10 
TEST RESULTS 
 

TEST REQUIREMENTS TEST RESULTS PASS/FAIL 
Flames did not reach 10 ft. above the 
window opening header. 

Flames did not reach 10 ft. above the 
window opening header. PASS 

Flames did not reach a lateral distance 
of 5 ft. from the vertical centerline. 

Flames did not reach a lateral distance 
of 5 ft. from the vertical centerline. PASS 

Flames did not propagate beyond the 
limits of the first story test room. 

Flames did not propagate beyond the 
limits of the first story test room. PASS 

No visible flaming in the second story 
test room 

No visible flaming in the second story 
test room. PASS 

TC’s 11 and 14-17 
(1000°F limit) 

TC’s 11 and 14-17 did not exceed their 
1000ᵒF limit.   PASS 

TC’s 18-19, 28, and 31-40 
(1000°F limit) 

TC’s 18-19, 28, and 31-40 did not exceed 
their 1000°F Limit.   PASS 

TC’s 49-54 
(500°F above ambient) 

TC’s 49-54 did not exceed 500ᵒF above 
their ambient temperatures.   PASS 

 
The assembly described and tested in this report met the Conditions of Acceptance of NFPA 
285-2019  
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SECTION 11 
PHOTOGRAPHS 

 
Photo No. 1 

Rear-View of Wall, Prior to Insulation and Gypsum Installation 
 

 
Photo No. 2 

Window Trim Installation Sans Window Flashing 
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Photo No. 3 

Finished View of PVC Cladding Installation 
 

 
Photo No. 4 

View of Wall Shortly after Start of Test 
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Photo No. 5 

View During Test 
 

 
Photo No. 6 

View During Test 
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Photo No. 7 

View Prior to End of Test 
 

 
Photo No. 8 

Post Test View 
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SECTION 12 
GRAPHS 
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SECTION 13 
NUMERICAL DATA 
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SECTION 14 
DRAWINGS 
 
The "As-Built" drawings for the Chameleon Wrapping and Lamination Ltd.; Sheet Nos. 0.0.2 and 
dated 12/15/2020; which follow have been reviewed by Intertek B&C and are representative of 
the project reported herein.  Project construction was verified by Intertek B&C per the drawings 
included in this report.  Any deviations are documented herein or on the drawings. 
 
*Note – Drawing shows the use of Galvanized 38 × 35 mm Z-Bar but, 20 GA, 1-1/2 in., tall hat-
channel was used in its place.  
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SECTION 15 
REVISION LOG 
 

REVISION # DATE SECTION REVISION 
0 01/19/21 N/A Original Report Issue 

1 
 
 

05/06/21 
 
 

All 
 
 

Revised to change report ownership. 
Changed name throughout report. 
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